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History of this test report

Original Report Issue Date: 2025.09.01
@® No additional attachment

O Additional attachments were issued following record

Attachment No. Issue Date Description
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1. General Information

1.1 Applicant

HEIGHTS TELECOM T LTD

Ha-Sakhlav 6, Irus, 7680900, Israel

1.2 Manufacturer

Heights Telecom Switzerland SA
Boulevard Georges-Favon, 43 1204 — Geneva Switzerland

1.3 Basic Description of Equipment Under Test

Test sample no.

POC250516013-S001

Product(s) Name

Wireless Home Gateway

Test Model HT-6766BEM
Trade Mark HEIGHTS
Power Supply DC 12V from adapter

Adapter information

Model: SOY-1200300US-540
Input: 100-240V~50/60Hz 0.9A Max
Output: 12V==3A

Operate temperature

0°C-40C

EUT Stage

o Product Unit e Final-Sample

Operating Band and
Conducted Output Power
(Max power)

2400MHz ~ 2483.5MHz

Product Type

IEEE 802.11b: WLAN(CDD)
IEEE 802.11g: WLAN(CDD)
IEEE 802.11n: WLAN(MIMO)
IEEE 802.11ax: WLAN(MIMO)
|EEE 802.11be: WLAN(MIMO)

Nominal Bandwidth

20MHz/40MHz

Modulation

IEEE 802.11b: DSSS
IEEE 802.11g: OFDM
IEEE 802.11n: OFDM
IEEE 802.11ax: OFDMA
IEEE 802.11be: OFDMA

Data Rate (Mbps)

IEEE 802.11b mode : 1/2/5.5/11

IEEE 802.11g mode : 6/9/12/18/24/36/48/54
IEEE 802.11n mode : up to 300

IEEE 802.11ax mode : up to 573.5

IEEE 802.11be mode : up to 688.2

Antenna gain

Ant1: 3.67dBi, Ant2: 3.72dBi

Directional gain

Uncorrelated:1.77dBi(from the antenna report)
Correlated:4.76dBi(from the antenna report)

Antenna type

PCB antenna

HY-FCC part 15C-2.4G WIFI Ver.1.1
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Eleven channels are provided for 802.11b, 802.11g, 802.11n (20MHz), 802.11ax (20MHz), 802.11be

(20MHz):
Frequency Band Channel No. Frequency Channel No. Frequency
01 2412MHz 07 2442MHz
02 2417MHz 08 2447MHz
03 2422MHz 09 2452MHz
2400MHz ~ 2483.5 Mz 04 2427MHz 10 2457MHz
05 2432MHz 11 2462MHz
06 2437MHz / /

Seven channels are provided for 802.11n (40MHz), 802.11ax(40MHz), 802.11be(40MHz):

Frequency Band Channel No. Frequency Channel No. Frequency

03 2422 MHz 07 2442MHz

04 2427MHz 08 2447TMHz

2400MHz ~ 2483.5 MHz 05 2432MHz 09 2452MHz
06 2437MHz / /

Note: EUT supports one configuration only in 802.11ax, 802.11be full RU mode.

1.4 Transmit Operating Mode

Transmit Operating Mode Transmit Multiple Antennas

O |Operating mode 1 (single antenna) ® 1TX

O |Operating mode 2 (multiple antenna, no beam forming) @ 2TX |ORBTX |O| 4TX
@ (Operating mode 3 (multiple antenna, with beam forming) @ 2TX |ORTX |O| 4TX
® [802.11b Operatingmode | O 1TX (@ 2TX |[ORBTX |O U4TX

® [802.11¢g Operating mode OpnTX |@2TX |[ORTX |OUTX

® [802.11n(20MHz)  |Operatingmode | O 1TX |@2TX |ORBTX |O 4TX

® 802.11n(40MHz)  |Operatingmode | O 1TX |@R2TX |ORBTX |O 4TX

® 802.11ax(20MHz) [Operatingmode | O ITX |@2TX |OBTX |O BTX

® [802.11ax(40MHz) |Operatingmode | O [1TX |@R2TX |O@BTX |O @4TX

® [802.11be(20MHz) |Operatingmode | O 1TX |@2TX |ORBTX |O 4TX

® 802.11be(40MHz) |Operating mode OpNTX |@RTX |ORTX |OUTX

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 6 / 246 Report No.: RF250516013-01-001
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2. Summary of Test Results

2.1 Summary of Test Items

47 CFR FCC Part 15, Subpart C (Section 15.247)

Test item FCC Clause Results Remarks
AC Power Conducted Emission 15.207 Pass Meet the requirement of the limit
Radiated Emission and Band 15.205/15.209
Pass Meet the requirement of the limit
Edge Measurement /15.247(d)
Spurious Emission at Antenna
15.247(d) Pass Meet the requirement of the limit
Port
6dB Bandwidth 15.247(a)(2) Pass Meet the requirement of the limit
Maximum Conducted Power 15.247(b) Pass Meet the requirement of the limit
Power Spectral Density 15.247(e) Pass Meet the requirement of the limit
Antenna Requirements 15.203 Compliance Note

Note: The EUT has 2 PCB Antennas arrangement which was permanently attached.

2.2 Application of Standard

47 CFR FCC Part 15, Subpart C (Section 15.247)

KDB 558074 D01 15.247 Meas Guidance v05r02

KDB 662911 D01 Multiple Transmitter Output v02rO1

ANSI C63.10:2013

HY-FCC part 15C-2.4G WIFI Ver.1.1
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Z.i’;i'i"est Instruments

Name of : Inventory Last Due
No. Equipment Manufacturer Model Number | Serial Number No. Calibration | Calibration
Radiated Emission
1 Test receiver Rohde&Schwarz ESU 100184 JLEO11 2025/3/1 2026/2/28
2 Lognfeer:fad'c Schwarzbeck VULB 9168 1151 JLE012 | 2025/4/12 | 2026/4/11
3 | Low frequency / LNA 0920N 2014 JLE023 | 2025/3/1 | 2026/2/28
amplifier
4 nggr;rsﬁf?;ncy Schwarzbeck BBV 9718 9718-284 JLE024 | 2025/3/1 | 2026/2/28
5 | Horn Antenna | SCHWARZBECK | BBHA 9120 D 02670 JLE028 | 2025/4/12 | 2026/4/11
6 | Temp&Humidity Meideshi JRI00 / JLE021 | 2025/4/15 | 2026/4/14
Recorder
7 | Homn Antenna | SCHWARZBECK | BBHA 9170 9170#685 | JLE029 | 2024/7/15 | 2027/7/14
8 | Loop Antenna | SCHWARZBECK | FMZB1519B 00029 JLE030 | 2024/7/15 | 2027/7/14
g | Broadband Schwarzbeck BBV9721 9721-019 | JLE025 | 2025311 | 2026/2/28
preamplifier
10| Test software Faragec[‘t’;"bgy EZ-EMC Ver.TW-03A2
Conducted Emission
1 LISN Rohde&Schwarz ENV216 100075 JLE002 | 2025/311 | 2026/2/28
2 ISN Schwarzbeck | CATE 5 8158 #171 JLE003 | 2025/2/21 | 2026/2/20
3 ISN Schwarzbeck CAT 3 8158 00187 JLE032 | 2025/2/21 | 2026/2/20
4 Test receiver Rohde&Schwarz ESCI 100718 JLEO10 2025/3/1 2026/2/28
5 | Pulse limiter | Rohde&Schwarz ESH3-72 102299 JLE047 | 2025/311 | 2026/2/28
6 | Temp&Humidity Meideshi JRI00 / JLE020 | 2025/4/15 | 2026/4/14
Recorder
7 | Test software Faradczeclt‘tzo'ogy EZ-EMC Ver.TW-03A2
RF Conducted Emissions
1 M:f; slf:ral Keysight N9021B | MYB0080169 | JLEO50 | 2025/3/1 | 2026/2/28
2 | RF Control Unit dsusoft JS0806-2 | 21G8060449 | JLE053 | 2025/3/1 | 2026/2/28
3 poweljns;t”pp'y dsusoft JS0806-4ADC N/A JLE055 | 2025/311 | 2026/2/28
4| VXGSignal Keysight M9384B | MY61270787 | JLEO51 | 2025/6/10 | 2026/6/09
Generator
EXG Analog
5 Signal Keysight N5173B MY59101282 | JLE052 | 2025/311 | 2026/2/28
Generator
Wideband Radio
6 | Communication | Rohde&Schwarz cmwsoo | 1201.0002KS ) eoss | 2025311 | 202612128
Toctor 0-116064-Dt
7 Test software dsusoft JS1120-3 Ver.3.2.22.0
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 8 / 246 Report No.: RF250516013-01-001
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2.4H'est Mode

Test Items Mode Data Rate Channel

AC Power Conducted Emission 802.11 be20MIMO MCSO0 06
802.11b CDD 1Mbps 01/06/11
802.11g CDD 6Mbps 01/06/11
802.11n20MIMO MCSO0 01/06/11
Radiated Emission and Band Edge 802.11n40MIMO MCSO0 03/06/09
Measurement 802.11ax20MIMO MCSO0 01/06/11
802.11ax40MIMO MCSO0 03/06/09
802.11be20MIMO MCSO0 01/06/11
802.11be40OMIMO MCSO0 03/06/09
802.11b CDD 1Mbps 01/06/11
802.11g CDD 6Mbps 01/06/11
802.11n20MIMO MCSO0 01/06/11
802.11n40MIMO MCS0 03/06/09
Spurious Emission at Antenna 802.11ax20MIMO MCSO0 01/06/11
Port 802.11ax40MIMO MCSO0 03/06/09
802.11be20MIMO MCSO0 01/06/11
802.11be40MIMO MCSO0 03/06/09
802.11n20MIMO MCS0 01/06/11
802.11n40MIMO MCSO0 03/06/09
802.11b CDD 1Mbps 01/06/11
802.11g CDD 6Mbps 01/06/11
802.11n20MIMO MCSO0 01/06/11
6dB Bandwidth 802.11n40MIMO MCSO0 03/06/09
802.11ax20MIMO MCSO0 01/06/11
802.11ax40MIMO MCS0 03/06/09
802.11be20MIMO MCS0 01/06/11
802.11be40OMIMO MCS0 03/06/09

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 9/ 246 Report No.: RF250516013-01-001
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802.11b CDD 1Mbps 01/06/11

802.11g CDD 6Mbps 01/06/11

802.11n20MIMO MCSO0 01/06/11

Maximum Conducted Power 802.11n40MIMO MCSO0 03/06/09
802.11ax20MIMO MCSO0 01/06/11

802.11ax40MIMO MCSO0 03/06/09

802.11be20MIMO MCSO0 01/06/11

802.11be40MIMO MCSO0 03/06/09

802.11b CDD 1Mbps 01/06/11

802.11g CDD 6Mbps 01/06/11

802.11n20MIMO MCSO0 01/06/11

Power Spectral Density 802.11n40MIMO MCSO0 03/06/09
802.11ax20MIMO MCSO0 01/06/11

802.11ax40MIMO MCSO 03/06/09

802.11be20MIMO MCSO0 01/06/11

802.11be40MIMO MCSO0 03/06/09

Note: For AC Power Conducted Emission and Radiated Emission below 1GHz, only worst case was
recorded.

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 10/ 246 Report No.: RF250516013-01-001



KL
bl

: H o E ]
- M HAIYUN

2.5 Test Condition
Applicable to Environmental conditions Input Power Tested by
AC Power Conducted Emission 23.8°C, 52% RH AC 120V/60Hz| Keith Huang
Radiated Emissi d Band Ed
adiated Emission and Band £Age | - 54 9 54 3°C, 50-59% RH  |AC 120V/60Hz|  Lemon He
Measurement

Spurious Emission at Antenna Port | 23.0~24.8°C, 51~57% RH DC 12v Freedom Zhuo

6dB Bandwidth 23.0~24.8°C, 51~57% RH DC 12V Freedom Zhuo

Maximum Conducted Power 23.0~24.8°C, 51~57% RH DC 12V Freedom Zhuo

Power Spectral Density 23.0~24.8°C, 51~57% RH DC 12V Freedom Zhuo

Note: Adapter supply voltage AC 120V/60Hz.
The applicant declare the operating environment of EUT as below:
Normal conditions: DC 12V, 0~40°C

2.6 Duty Cycle of Test Signal

If duty cycle is = 98 %, duty factor is not required.
If duty cycle is < 98 %, duty factor shall be considered.

All the duty factor of other test mode have been considered.

Transmission Transmission Duty Cycle
TestMode Antenna Frequency[MHz]
Duration [ms] Period [ms] [%]
11B-CDD Ant1 2412 12.43 13.07 95.10
11G-CDD Ant1 2412 2.06 2.18 94.50
11N20MIMO Ant1 2412 1.92 2.02 95.05
11N40MIMO Ant1 2422 0.94 1.05 89.52
11AX20MIMO Ant1 2412 1.49 1.53 97.39
11AX40MIMO Ant1 2422 0.79 0.82 96.34
11BE20MIMO Ant1 2412 1.50 1.54 97.40
11BE40MIMO Ant1 2422 0.78 0.82 95.12

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 11/ 246 Report No.: RF250516013-01-001
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2.7 Measurement Uncertainty
Where relevant, the following measurement uncertainty levels have been estimated for tests

performed on the EUT.

This uncertainty represents an expanded uncertainty expressed at approximately the 95%

confidence level using a coverage factor of k=2.

Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +102kHz
RF power conducted +0.243dB
Power Spectral Density +0.743dB
Conducted Spurious Emission +1.328dB
Conducted emission(9kHz~30MHz) AC main +2.68dB
Radiated emission(9kHz~30MHz) +3.50dB
Radiated emission (30MHz~1GHz) +4.20dB
Radiated emission (1GHz~18GHz) +5.10dB
Radiated emission (18GHz~40GHz) +5.26dB

2.8 Test Location

Company:

Shenzhen Haiyun Standard Technical Co., Ltd.

Address:

No. 110-113, 115, 116, Block B, Jinyuan Business Building, Bao'an
District, Shenzhen, China

CNAS Registration Number:

CNAS L18252

CAB identifier

CNO0145

A2LA Certificate Number

6823.01

Telephone:

0755-26024411

2.9 Description of Support Units

No. Equipment Model Manufacturer Series No
1 PC M4500T Thinkpad M032004854IT
Notebook L450 Think /
3 Notebook L450 Think /

HY-FCC part 15C-2.4G WIFI Ver.1.1
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3. Test Procedure And Results

3.1 AC Power Line Conducted Emission

3.1.1 Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(nV) dB(nV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.1.2 Test Procedure

Test Method
@ Conducted Measurement |O Radiated Measurement
Test Channels
OLowest, Middle and Highest Channel |OLowest and Highest Channel
Environmental conditions
@®Normal |ONormaI and Extreme
Note:@:Test O:No Test

a) The EUT was placed 0.4 meters from the conducting wall of the shielded room with EUT being
connected to the power mains through a line impedance stabilization network (LISN). Other support units
were connected to the power mains through another LISN. The two LISNs provide 50 ohm/ 50uH of
coupling impedance for the measuring instrument.

b) Both lines of the power mains connected to the EUT were checked for maximum conducted interference.

c¢) The frequency range from 150kHz to 30MHz was searched. Emission levels under (Limit - 20dB) was not

recorded.

3.1.3 Test Setup

Vertical Reference Ground Plane

EUT — Test Raceivar

40 cm

80 cm

LISN

| Horizontal Reference Ground Plane

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 17 / 246 Report No.: RF250516013-01-001
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3.1.4 Test Result
Note:
1. Correct Factor = LISN Factor + Cable Loss + Pulse Limiter Factor, the value was added to
Original Receiver Reading by the software automatically.
2. Measurement = Reading + Correct Factor.
3. Over = Measurement — Limit

We only recorded the data of the worst mode. Please see the following:

150kHz~30MHz Worst Case Operating Mode: 11be20MIMO Channel 06
Line
Conducted Emission Measurement
BLO dHwe
__""'“---.._ FLE P58 (lazsll ConducianiQ#)]
e I
{I -, "l ThIF I
! ih e
PR E‘r. ¥
PN I
PO "
| ; ke | l. ||..{r | 1, .1fiwfh#jdm‘wh%“ ) N“"M}%
NG T it I
/ il ki I, ",
I } IL.:‘T ﬂlq“."\_.:l'ﬂ'f")'”:h s .-"‘" e .(_._,.w- - e ARV
-
wish 85 Motz 5 T
Reading Correct Measure- o
Mo. Mk.  Freqg. Leyed Factor ment Limit  Owver
MHz Bl = oBut oBuY de Deferine Comment
1 0.1540 2953 18.51 420 a5.78 -16.74 QP
2 01540 2151 18.51 41.02 5578 -14T768 AVG
3 01820 2123 18.50 40.73 0428 -23.66 Qr
4 01820 945 19.50 7805 5430 2544 AVG
5 02700 2392 18.52 43 44 g1.12 -1768 QP
i} 02700 16.05 18.52 3567 51.12 -1556 AVG
T 03420 2364 12.48 43.12 5815 -16.03 QP
BT 03420 1539 18.48 34.87 4815 1428 ANG
o 04200 2124 19.47 40,71 57.33 -1682 QP
10 04260 1078 12.47 30.23 47.33 1710 ANG
1" T 4140 1150 20,08 31.59 8000 -28.41 QP
12 74140 4.86 2008 2495 5000 <2505 ANG
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 18 / 246 Report No.: RF250516013-01-001
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| 150kHz~30MHz Worst Case Operating Mode: 11be20MIMO Channel 06
Neutral
Conducted Emizsion Measurement
B0 dRwd
T - -
_\_\-‘_‘"—‘"--._\_ FCC Pt 158 Chizell Condusisn{@ 8
i I
"r- L I_'. i e e ook N I
| df.-iﬁz I uf |
b 4 -. II' |-"| i s M
A0 'rl !II w“"&“"““‘ *Ihw.\w et e el e
95 |'r T J‘ : p ok
i [ T L R ALy e e [P
)
(AT 05 [Ptz § ST
Reading Correct Measure-
Mo. Mk Freg. Lewsd Factor ment Limit Ower
MHEZ dEuy (- =] dBuY gBuY dE Detecior Comment
1 01518 27.83 12.51 47 34 591 -1B57 aP
2" 01516 21.60 18.51 4111 5E91 -1480 AVG
3 01840 20.08 18.54 30.82 4386 -2 ap
4 01842 0.1 18.54 20.55 5386 -M3 AVG
5 02820 2298 19.56 42854 @137 -1B83 QP
] 02820 18.18 18.56 3572 5127 -15E5 AVG
T 03500 2384 18.42 4334 RERQf -1560 QP
B 03500 14.63 18.42 3403 4896 -1487 AVG
g 04220 21.59 12.45 41.04 5741 1637 QP
10 04220 1127 12.45 3072 4741 166D ANG
1 78500 10.05 20.10 3015 B0.00 -2085 QP
12 TER00 344 20,10 2354 50000 -2648 AVG

HY-FCC part 15C-2.4G WIFI Ver.1.1
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3.2 Radiated Emission and Band Edge

3.2.1 Limit

Radiated emissions which fall in the restricted bands must comply with the radiated emission limits
specified as below table. Other emissions shall be at least 20dB below the highest level of the
desired power:

Frequency Distance Field Strength Limit
(MHz) Meters(m) uV/m dB(uV)/m
0.009 - 0.49 300 2400/F(kHz) -
0.490 - 1.705 30 24000/F(kHz) -
1.705 - 30 30 30 -
30~88 3 100 40.0
88~216 3 150 43.5
216~960 3 200 46.0
960~1000 3 500 54.0
74.0 dB(uV)/m (Peak)
Above 1000 3
54.0 dB(uV)/m (Average)

Note: (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna and the
closest point of any part of the device or system.

3.2.2 Test Procedure

Test Method
OConducted Measurement |.Radiated Measurement
Test Channels
@ Lowest, Middle and Highest Channel |O Lowest and Highest Channel
Environmental conditions
@®Normal |ONormaI and Extreme
Note:@:Test O:No Test

a) The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(below 1 GHz)

b) The measuring distance of 3 m or 1.5m shall be used for measurements. The EUT was placed
on the top of a rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber.
The table was rotated 360 degrees to determine the position of the highest radiation.(above
1GHz)

c) The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of
the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of
the antenna are set to make the measurement.

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 20/ 246 Report No.: RF250516013-01-001
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d) For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights find the maximum reading (used Bore sight function).

€) The receiver system was set to peak and average detect function and specified bandwidth
with maximum hold mode when the test frequency is above 1 GHz.

f) The initial step in collecting radiated emission data is a receiver peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

g) All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the
Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.
(below 1 GHz)

h) All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak
Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT
shall be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured,
but AVG Mode didn‘t perform. (above 1 GHz)

i) For the actual test configuration, please refer to the related ltem -EUT Test Photos.

3.2.3 Test Setup
(A) Radiated Emission Test Set-Up Frequency Below 30 MHz

Ground Plane

Receiver

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 21/ 246 Report No.: RF250516013-01-001
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(B) Radiated Emission Test Set-Up Frequency 30 MHz-1000 MHz

Ground Plane

[=
(C) Radiated Emission Test Set-Up Frequency Above 1 GHz
{__\,_}1.".‘;
« — > ' 514 m

EUT Ijl——l—
g m
0.8 m
0.3m

Ground Plane

<>

1m

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 22/ 246 Report No.: RF250516013-01-001
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3.2.4 Test Result

1) Radiated emission: 9kHz-30MHz

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not recorded in this report.

2) Radiated emission: 30MHz-1GHz

Note:
1.  Measurement = Reading + Correct Factor.
2. Over = Measurement — Limit

We only recorded the data of the worst mode. Please see the following:

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 23 / 246 Report No.: RF250516013-01-001
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| Below 1GHz (30MHz~1GHz) | Worst Case Operating Mode: 11be20MIMO Channel 06
VERTICAL

Radiated Emission

BILD dBay

FLC Faal 158 36 R ocabion

2
- A M,,-m“__ww i e
W 'x'u-\. Fae i"a'l.':. W
A "'u\“.l,-.'ha.- ;,"WH‘*'H*MJ

my.rnn a0 B &0 A0 M0 IMEz] 1T 400 h GO0 F00 00 D00
Reading Comect Measure- Amenna  Table
Mo.: Mk, Freg. Leval Facior ment Limit Owver Height Degres
MHz dBuy dB fEuwv dBuy a8 Detechor cm degree  Comment
1 374185 4210 -10.88 3142 40.00 -3.58  peak
L 55.6084 4382 -11.23 32.58 40.00 -T.41 p=ak
3 940930 4284 -13.85 2879 4250 -14.71  peak
4 163.1818 3333 -0 54 2378 43850 1871 peak
5 Z30.Boee 3927 -12.72 2055 4800 -1845 peak
3] 858.8362 30567 -2.88 2784 4600 -18.11 peak
HORIZONTAL

Radiated Emission
&0 dfaV

FLC Poni 158 36 B adiakion
Maegin G4l |

/S — S N NI R N

—

3 5 ,,HJ‘"*M
}iw““wwwiw%;“WWmMM\i%M i

-2
301000 1] 50 BD 7O @i [MHz] T L] 0 B0 700 000000
Reading Comsct  Measure- » Antenna  Table
Mo. Mk. Freq. Level Factor ment Limit Cver Height Degres
MHZ dBuy dB Bl dBuv ] Delector cm degree  Comment

;s 32.5188 23520 -11.40 23,80 4000 -18.20 peak

z 08.2325 2840 -10.69 17.37 40.00 -2223 peak
2 1654508 29.78 -10.10 19.66 4350 -23.84 peak
4 233.3487 23405 -12.62 2143 48.00 -24.57 peak
5 337.2155 3148 -0.41 207 4800 2363 pesk
] 760.7036 2817 -0.60 2757 4600 -1843 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 24 / 246 Report No.: RF250516013-01-001
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3) Radiated emission: Above 1GHz
Note:

1.  Measurement = Reading + Correct Factor.
2. Over = Measurement — Limit
Above 1GHz (1GHz~18GHz) | Test mode:11B-CDD Test Channel:1
VERTICAL
Radiated Emission
W0 e
FCL FE
1 1
| al
L LY
g gnn 2080 L] Hz] SO GOME TS0 EO08003) 008 008
Reading Comect Measure Antenna Table
Mo. Mk. Freq. Lewsl  Factor rnent Limit  Chwer Height Degres
MHz dBEu aBim = =T o aaulim 48 Dretecior om degres . Commert
1' 4324000 5650 2 304 5205 7400 2105 pesk
Radiated Emission
1378 dfauvie
__-u\._'.
4 .'|I
.II .'-
i b
) |
f |
|I |
i ! WP
L =} -
i b,
e -
: i ,-.v"""r , b
i 4
ANW.»..—.. ik ik, H__,_\___,._.u"'#
Irn
RN FATE JEH R H] o 23R8 FHRI.m 2 a0 J4ng.on ML HEz
Readng OComect Measure . Antenna Table
Mo. Mk. Freq  Level Factor  ment Limit ~ Ower Height Degree
MHz dBus d8sm dBaTm d3uyim & Dieteriar am gegree  Comment
1 2310000 1837 5123 4760 7400 -2040 peak
2 7300000 3088 3158 G257 7400 -1143 peak
3* 2300000 2183 S50 5342 5400 058 AVG
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 25/ 246 Report No.: RF250516013-01-001
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HORIZONTA

1800 M

Radiated Emission

FCC Pr
g %
no|
LT 2080 ] [T GOS0 GORO ¥0S0 E009 S50 TEI0R00
Reading Comect Measure- o Antenna Table
Mo, Mk Freq.  Level Factor ment Limit  Chwer Height Degres
WHZ dBu aEm B == 4= Detecior on degree  Comment
1 4324000 5B06 -3.64 5532 7400 -18838 peak
2" 4324000 5420 -3.64 50.58 00 -344  AVG
Radiated Emission
1278 deuiie
oy
{ 5
|'.I y
| |
1
! !
| i
|I 1
o ' -
gl N\
%_,...-H""r‘ ._"f
et
i i
i\\.kﬁmmﬁwmw.—wﬂ%#m-%v—id- drt b
n
B0 FFZ08 FEMO0 PRS00 ZTA08  ZIAS0 ZMI0R  ZIMS0 240600 AL HHz
Readng Comect  Measure ; Antenna Table
Mo. Mk, Freg  Llevel Factor menmt  Limit  Owver Height Degree
M-z By =im dEefOm  dBuvim 42 Dimsacior on gegr=s  Comment
1 2310000 16682 aza 4785 740D -2615 peak
2 2300.000 2885 3160 G144 7400 -1258 peak
3" 2380000 12684 3158 5123 MO0 27T AVG
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 26 / 246
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| Above 1GHz (1GHz~18GHz) | Test mode:11B-CDD

Test Channel:6
VERTICAL
Radiated Emission
1000 SR
[
w k
L1 1
1900 500 2080 M izl GOM0 GOS0 TOM S00RS090 TE008.008
Reading Comect Measwe- Antenna  Table
Mo. Mk,  Freq. Level  Factor et Limit  Cwer Height Degres
MHz dBuY oEim dSudim dBuVim 42 Detector om gegres  Comment
1" 4374000 5483 -3.56 51.27 7400 -2273 peak
HORIZONTA
Radiated Emission
1800 SR

FCL FE
i
»| : |
o |
(L] 2nsn @0 PAH: GOS0 GOSD 0B E00R30M0 TR 00N
Reading Comect MWeasure- el Antenna  Table
Mo. Mk Freq.  Level  Factor ment Limit.  Ower Height Degres
MHZ L= oBim Ewim dEWm 8 Detecior an degres  Comment
1 4374000 5842 -3.66 54849 7400 -18.14  pesk
2" 4374000 5343 -3.56 40,87 5400 413 AVG
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 27 / 246
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| Above 1GHz (1GHz~18GHz) |

Test mode: 11B-CDD Test Channel:11

VERTICAL
Radiated Emission
W00
FeL Pe
| %
an|
1800 801 2080 3000 [T BRI EDSD TOR0 E0OSH090 TRI08. 003
Reading Comect Measure- ; Antenna  Table
Mo. Mk, Freq. Level  Factor ment Limit ~ Cwer Height DCegres
MHz OB cEim | Buim 42 Cefecior m degres  Comment
1" 4024000 5378 -3.33 50.43 7400 -2357 peak
Radiated Emission
120 A
el
/ p
| |
IIlll l";
! I
|
| |
bl II || FCE FK
— o (Eicn
L+ .
s
h"'“‘**v-._(
2 i
iy e I =
T ek AL b B et b, b, v
I
MTAON ZEEEON  MTIEN  BABRDN 008 FNMS0 DO FsING0 FsanOn E TR
Readng Comect  Measure o Antenna  Table
Mo, Mk Freq  level Fator  ment  Umit Owver Height Degree
MHz dEu d2m dBm  cBuvim &= Dietacior o degraz  Comment
1 2483500 3034 X248 G283 7400 -11.17  peak
2" 24B3500 20.85 3248 5335 MO0 D65 AVG
3 2500.000 1588 3265 4253 7400 -2447 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1
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HORIZONTA
Radiated Emission
M
FCL PR
| 1
w0 "
&
1800 400 2080 3000 bz GOBD  GORD 080 E00S 9000 15005, 008
Reading Comect Measwe- Antenna  Table
Mo. Mk. Freq. Llevel Factor ment Limit  Ower Height DCegres
MHz dBuV B [ =TTt [- IRy = Deimcior om degree Comment
1" 4824000 5518 -3.33 5285 400 -21.15 peak
Radiated Emission
1ITR B
.---u-‘-.\
Iu’ i
|'. \II
/ g
|III I'
[ = ) FOC FK
| )
= M_M
S rea
R “Mwuiuwhmnuumd-warmemum#"
rn
WELOS0 MEBOS  2ATIS0  GABDD M08 SMRE0  MOR0 ZIo0e0 20D FIRE0 WH:
Reading Comect  Measure- . Antenna  Table
Mo Mk Freq levedl Factor  ment  Limd  Owver Height Degree
Rz aE dgim dERPm  dBuvim = Distacior on degrez  Comment

1 2483500 25.08 3240 LTRT 7400 -1643 peak
2" 2483500 183D 3248 5)Te MDD -3 AVG
3 2500000 1575 3265 4840 7400 -2580 peak
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| Above 1GHz (1GHz~18GHz) | Test mode:11G-CDD Test Channel:1
VERTICAL
Radiated Emission
100.0  SReW i
FLL FE
'.HJ: :!;
Reading Comect Measwe- Antenna Table
Mo, Mk Freq. Lewel  Factor ment Limit ~ Ciwer Height Degres
MHE aBuY dBim daulirm aBuvim = Detecior om degres  Commert

1% 4324000 5181 -3.64 2817 7400 -25.33 peak

Radiated Emission
1278 e i

e T,
In' \I
/ \
{ ]
II II
/ |
| L M
j‘“,. - L B,
‘_,//% =
iﬁwwmmpmmwﬂndm.uﬁaewf"
kiR
IR0 FIZZOE  ZEMA0 FRE00 W08 ZIAE0 IEI.08  ZISAS0 2dDE0D 20BN Wh=
Readmg Comect  Measure ; Antenna Table
Mo. Mk, Freq Level Factor ment  Limdt  Over Height Degree
MHz g d=im dEehIm  dSuim a3 Distectr n gegre=  Comment

1 2310000 1608 a3 4732 7400 -2683 peak
2 2300000 3665 31.50 fiE.25 7400 575 peak
3% 2380000 2153 31.58 5312 MO0 0BE AVG

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 30/ 246 Report No.: RF250516013-01-001
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HORIZONTA
Radiated Emission
W00
FCLi: PE
50| 4
o)
1500 5110 20901 R0 Mz GO0 GO TR0 EUDSHOIN 18008 008
Readng Comect Measune- : Antenna  Table
No. Mk,  Freq.  Level Factor ment Limit  Cwer Height Degres
WiHz dBuy dB'm dEuim  dSum = Det=cior om degres  Comment
1% 4324000 5z21@ -164 4355 7400 -2545 peak
Radiated Emission
138 dRuie
"I"““f“ﬂ‘.l
| }
i s
[ |
|I I\‘M
- _:r‘_"“"”J FOC- P,
7
Ix
4
. i
o
Lmﬁ.wmaw.m—u%—purhq-——mm“»m“r_
i
FAIE0N0 FIZZ08  ZIAG0  ZREN0  ZIWO8  ZIGA0  FHE08 2RSS0 TADEOD EETTT T
Reading Comect Measure I Antenna  Table
Mo. Mk. Freq  level Factor ment  Limit  Over Height Degree
MHz aEuY aam dBuIm  dBuvm o= Detactor on gegres  Comment
1 230000 1548 323 4571 7400 -2729 peak
2 2360000 3558 3158 67.15 7400 -6B5 peak
3" 2380000 2020 3150 5178 MO0 221 AVG

HY-FCC part 15C-2.4G WIFI Ver.1.1
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| Above 1GHz (1GHz~18GHz) |

Test mode:11G-CDD Test Channel:6
VERTICAL
Radiated Emission
1800 SN e
L Pe
an|
LT 2001 0 @Az KOS ROSOD FOR0 EO0SH0M0 1E008.008
Reading Comect Measure- Antenna Table
Mo. Mk, Freq. Lewel  Factor ment Limit ~ Cwer Height Degres
MHz OB cEim |Eim Bum @8 Cefector m degres  Comment
1 ' 4874000 5272 -3.56 £0 18 7400 24384 peak
HORIZONTA
Radiated Emission
1O B

FLC PR

w0/ )

B0
1800 800 ET M0 pdEz] BOS0 GOOOD F0S0 EIDRO0M 1E059. N0
Reading Comect Measure- Antznna Tahle
Mo. Mk. Freq. Level  Factor menk Limit  Ower Height Degres
MHz g oEm danim  dBuMim ] Destecior o degres  Comment
- 4874.000 5265 -3.56 4204 7400 -24.91 pesk
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 32 /246
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| Above 1GHz (1GHz~18GHz) | Test mode: 11G-CDD Test Channel:11

VERTICAL

Radiated Emission

W00

FiL PE
-m 5 |
| |
LT 2080 000 [T GIGO EOSDC FOMI E0059050 TR005.00
Reading Comect Measwe- Antenna Table
MNo. Mk, Freq.  Lewel Factor ment Limit.  Cwer Height Degres
WiHz gBuY aBim gEuim dEum ES Detecior on degres  Comment
1" 4024000 5250 -3.33 4917 7400 -2483 peak
Radiated Emission
1250 duie
ST '.|
/ \
/ b
.' I'.
| !
| 4
] I"'-... R -PK,
i JW%.' x v
W,
o o =
e
e e il
FH |
HGLONN BERDD  ZIEN MBR0 FEN08  SES0 B0 ZSAA0 FeaO0 E= T
_ Readng Comect Measure . Antenna  Table
Mo. Mk. Freq  levedl Factor ment  Limit  Ower Height Degree
Mz B d2im dBuiim  dBuVim ko] Distacsor an oegres  Comment

1 2433500 3746 3240 iRl 7400 405 peak
2" 24E3500 2084 3Z240 F133 0D DET  ANG
3 2500000 1516 32 65 4781 7400 -26.12 peak
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HORIZONTA

Radiated Emission

AL P
FECL e
0| »
an
1600 500 2080 3000 Ml GOR0 RORO FOR0 §00G90M0 15005008
Reading Comect Measwe- Antenna Table
Mo. Mk,  Freq. Llewel Factor ment Limit  Chwer Height Degres
MHz dBuy aam |uim BN € Deegor o degree  Gommest
1" 4824000 5237 333 40.04 T400 -2400 peak

Radiated Emission

ﬂ': \.J“": — I FEC-FK
i
"‘-\.
i \"‘L\, Ay
Mﬂ-jpmeJawhm-wnvsw
kLA
TEGHON MERDE  MTIEN  MDROD  D4SIO8 PSRN0 GRIGOR FII0A0 N300 080 WH:
Readmg Comect  Measure ; Antenna  Tabse
Mo, Mk Freq  level Factor  ment Limdt  Cwer Height Degree
MHz By d8im dBim  aBuim = Distecoor m degre=  Comment
1 2483500 3607 3240 B8.56 7400 544 peak
2" 24B3EDD 1213 3240 5162 D0 238 AVG
3 2500000 1488 32,65 47.53 7400 -2647 peak
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 34 / 246 Report No.: RF250516013-01-001
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| Above 1GHz (1GHz~18GHz) |

Test mode: 11N20MIMO

Test Channel:1
VERTICAL
Radiated Emission
w0
FCL PE |
|
| 1
| |
1800800 2080 e [T GOS0 GOS0 7080 0038050 1ENDR. 00N
Reading Comect Measure- : Antenna  Table
Mo. Mk,  Freq. Llevel  Factor mnent Limit  Cwer Height Degres
MHz dBu Eim [-=IRR - =Nt 42 Delecior om dagree  Comment
1" 4324000 5208 =364 43.42 7400 -25.58 peak

128 dRude

Radiated Emission

J’JVM‘V-‘“."I
I !
."l |
{ 1
-I Il
\ Vel
At
T ’{JIJH‘ FOC FE
;
A
e
iu---.h.:—m.muwm B g by a_.\_,-..q.,-ﬂ"h‘r
Irn
A0 ZFZ00  ZEME0  IME00 ZTE0R ZIRE0 NI O0R ZIMAED ZMDE00 203080 WHz
Readng Comect Measure o Antznna  Table
Mo, Mk, Freq  Level Factor  ment Limit  Ower Height Degree
MHz dB d=im dBuOm  SBuvim 4= Ditacior on degres  Comment
1 2310000 1648 3123 4768 7400 -2831 peak
2 2300000 F2 3160 T0.80 7400 -310 peak
3 * 2300000 2178 31.58 337 MO0 4063 AVG
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 35/ 246
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ey
HORIZONTA
Radiated Emission
1800 e
FLC FE
L]
1800 801 2080 3080 b GO GRD T000 ENST0M TEO08. 002
Reading Comect Measure- o Antenna  Table
Mo, Mk, Freq. Llevel Factor ment Limit ~ Cwer Height Degres
MHE By Eim dEwim  dBum @8 Deledor om degree  Comment

1% 4324000 5242 -1.64 £3.78 7400 -2622 peak

Radiated Emission

1200 i
f,,uqr.--m
]
y
f |
I i
| 1
| |
| |
¥ oy
" ..J‘"F FE
.-’j "
FL
Lmvmamﬂtmwﬁamﬂ#
ETd |
FRM0 TNZ0E FEMAN FMEDN]  ZBAOR  FORA0 FNZO0D 2FMA0 JMDED0 EXETE TR
Feadng OComect Measure . Antenna Table
Mo. Mk, Freq  level Factor  ment Limit ~ Cwer Height Degres
MHz B a8m dBuim  dBuvim Eo Detacaor n oegres  Comment

1 2310000 1625 3123 47 48 7400 -2652 peak
2 2300000 3541 31.58 6700 7400 -TOD peak
3" 2300000 2004 31.50 51.63 BDD 23T AVG

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 36 / 246 Report No.: RF250516013-01-001
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| Above 1GHz (1GHz~18GHz) | Test mode:11N20MIMO Test Channel.6

VERTICAL
Radiated Emission
1000 e
FLC FE

| i |
e |
1900 800 2000 3000 pMiEz] GOO0 GOSDL FOMI EODSANID 18005008

Reading Comect Measure- o Antenna Tahle

Mo. Mk Freq. Llewel  Factor ment Limit.  Cwer Height Degres
MHz aBuY aBim B Eum Detecior on degres  Comment
1" 4374000 ©524B -3.56 43.82 7400 -2508 peak

HORIZONTA
Radiated Emission
1900 Bkl
FLL PE
0| *
an
1200 500 2080 E T T TR TEO0R 0N3
Reading Comect Measwe- Antenna Table
Mo. Mk, Freq. Llevel Factor ment Limit ~ Cier Height Degres
MHE By aBim @uwim  Buvm 8 Deedor om degree  Commert
1* 4374000 £207  -256 40.41 7400 -2450 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 37 / 246 Report No.: RF250516013-01-001
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| Above 1GHz (1GHz~18GHz) | Test mode: 11N20MIMO Test Channel:11
VERTICAL
Radiated Emission
LLUH
fiC P
| *
a0|
1500 500 2000 30N pAwz] GOSN GOSD 7080 SO0059080 100 008
Reading Comect Measure ; Antenna Table
Mo. Mk. Freq. Lewel  Factor ment Limit ~ Ower Height Degres
MHZ QB aEm S Eulim 08 Detector m degres  Cormment
1% 4024000 5224 -3.33 4321 7400 -2508 peak
Radiated Emission
12TE dEii
-'hvm"r‘h__"ul
|rl II
| Y
|I |
| |
In' :I
II
F'-l'l_ %Wﬁ PG K
'\-H.l
u
a 1“\'
%Mnbm--wm—nhmr-aﬁqmw-m
I
MLROM0 MERO  PATIA0 PGB0 eEIOE  FMM0 FME0S  ZRNS0  FR00 FHB0 MMz
B Readng Comect Measure . Antenna Table
Mo. Mk. Freq levdl Factor ment  Limt  Owver Height Diegree
MKz By 48m dBum  dBum 08 Detectr  cm oegre=  Comment
1 2483500 3220 3240 TL.TB 7400 -2 peak
2% 24B35D0 2100 3240 5140 MO0 051 AVG
3 2500000 1708 3265 40 B4 7400 -2418 peak
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HORIZONTA

B0 S

Radiated Emission

o P
&l 4
an|
e s 2080 fo [S1C]] GOB GOSN TOEN EO09H0M TEN08 008
Reading Comect Measure- = Antenna  Table
Mo. Mk. Freq. Lewel  Factor ment Limit ~ Chwer Height Degres
MHz aBuy dBim Bl L= =TT ) f =] Deincior m degree  Cormment
1" 4024000 5182 -3.33 43,50 7400 -2541 pesk
Radiated Emission
1ZE e
I_r""""'-"'-\-,f- e
{ 1
| 1
|Il |"|1
f |
e 'QN.J_‘_ PO FK
' . ' .--\.u-;’.lq- ' ' N ' ' '
Ha,
N‘h,
q ‘w‘ Wy
) LTy
“‘r{rmhmﬁh..ezvuumwmm i =]
e
TEGROND ERDE  BATION  BDROD  J4ELOR PSRN0 IGIOOR  FII0A0 EN300 ZIOE0 WHz
Readmg Comect  Measure . Antenna Table
Mo. Mk. Freg  level Factor ment  Umt  Over Height Degree
MHz B d8im dBchim  cBulm o= Distactor tm degre=  Comment
1 2483500 3766 248 T0.15 7400 -38B5 peak
2"  24B3EDD 2045 Z2.48 H2B4 D0 -1D8 AVG
3 2500000 1621 265 45,86 7400 -25.14 peak
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| Above 1GHz (1GHz~18GHz) | Test mode: 11N40MIMO Test Channel:3
VERTICAL
Radiated Emission
100.0  SReW i
FLL FE
0| X
Reading Comect Measwe- Antenna Table
Mo, Mk Freq. Lewel  Factor ment Limit ~ Ciwer Height Degres
MHE aBuY dBim daulirm aBuvim = Detecior om degres  Commert

1% 4324000 5244 -3.B2 £3.62 7400 -25.33 peak

Radiated Emission

1278 AR
IUI.-..\F'-”-.‘\‘J"L-‘.W
|
|
[
!
e _,.Ir - BK
..ul“’f
w | il
LM'W—‘.MM#m-ﬂaMmHF
FIA |
0G0 FZZOE  FIMA0 PRS00 DS ZIAA0 FIEI08  ZIAS0 GO0 23N WK
Readmg Comect Measure ; Antenna Taole
Mo Mk Freq  levsl Factor oment  Limdt  Owver Height Degree
Mz gy d=im dEuIm  dSuvim = Desecir n gegre=  Comment

1 2310000 1G6.B5 23 480B  T4DD -2582 peak
2 2300000 3G6.80 31.50 G830 7400 -E61 peak
3" 2380000 2170 31.58 53.28 MO0 L7 AVG
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HORIZONTA
Radiated Emission
100 ke
FLC Pr.
0| 1
x
oo
1800 200 2080 R0 M GO0 GIND 7080 SU0S3000 TE005. 002
Reading Comect Measure- o Antenna Table
Mo. Mk,  Freq. Level  Factor ment Limit  Cwer Height Degres
MHZ dE cim Ewim  dEWe @8 Deledor om degree  Comment
1" 4344000 5165 -3m2 47.83 7400 -2617 peak

Radiated Emission

128 i
Jw*ﬂﬂr-'w‘wﬁk_,ur\-!m'
|
f
.I
|
|
w Hﬂ_“.,f P K
i
_w"j, u
T w
i:lun—-MMuWﬁxﬁﬁAﬁi—l—U-hth—w'lf.
2
R0 FZ08 ZEMA0  FHEON A0 Z@As0  THE0S  ZEMA0 BADE00 AHE0 MWz
Reading Comect  Measure- e Antenna  Table
Mo. Mk Freq  Llevel Factor oment  Lmid  Ower Height Degree
iz aBV daim dBgim  dSulim a2 Distmctor m degre=  Comment
1 2310000 1828 3123 47 52 7400 -2648 peak
2 2300000 3508 3150 BEET 7400 733 peak
3" 2300000 2015 31.50 5174 D0 228 AVG

HY-FCC part 15C-2.4G WIFI Ver.1.1
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| Above 1GHz (1GHz~18GHz) |

Test mode:11N40MIMO

Test Channel:6
VERTICAL
Radiated Emission
1800 S
FCL P
| L
wo|
1800 5010 2000 0N iz RO EISD 7050 EODSA0M 15000000
Reading Comect Measure- : Antenna  Table
MWo. Mk.  Freq.  Level  Factor menk Limit  Ower Height Degres
WMHz dBuv dBim == [= =T ) 4= Detecior om degres  Comment
1" 4874000 5210 -3.56 43.54 7400 -2540 peak
HORIZONTA
Radiated Emission
1900 e
FCC PE
0| i}
LY
1800 800 080 R0 Mzl GO0 GIROC 70RO SO059050 15005008
Reading Comect Measure- Antenna  Table
Mo. Mk,  Freg.  Lewvel Factor ment Lirmit  Ower Height Degres
WHz dBuY oBim |um B = Detecior on degres  Comment
1." 4374000 5272 -3.66 4918 7400 -2434 peak
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| Above 1GHz (1GHz~18GHz) |

Test mode: 11N40MIMO Test Channel:9

VERTICAL
Radiated Emission
W0 AN
L PR
=0| x
an
1800 g0 2000 00 pdiEz)  GOMI GUSD. TO0R0 RODSA050 15008008
Reading Comect Measwre Antenna Table
Mo. Mk Freq. Lewel  Factor ment Limit  Cwer Height Degres
MHz dEu aBm @i @Eum 8 Detector o degres  Comment
1" 4004000 G283 -3.24 4058 7400 -2441 peak

TR RN

Radiated Emission

Y o W A
f : |
| |
i |
/ I|
) 1
! I'u FEL. P,
W‘ﬂ,ﬁ_w )
. ey
E %*"M m
g LB PR LR R
|
HIROM FAZ0N PANEE0 BAGEOD FTRAR GA9RA0 FEE08 ZVIAE0 NG00 IS0 80 Wiz
Reading Comect  Measure ] Antenna Table
Mo. Mk. Freq  level Fastor ment Limdt  Over Height Degres
MHz LT dam dBgm  dBuvim ] Dimsector m oegre=  Comment
1 24R3 500 38.51 3248 £2.00 7400 -500 peak
2" 243500 2070 3248 F3.18 BADD DBt AVG
3 2500000 18ET 3285 A2 62 7400 -21.33 peak
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HORIZONTA
Radiated Emission
1900 e
FCC P
| x
o
nan0snn 2o anen [0 GOSN EOSD T000 RO08 8080 TEO08. 0
Reading Comect Measure- = Antenna Table
Mo. Mk. Freq. Llevel Factor ment Lirmit ~ Chwer Height Degres
MHz oY aEim Eu dEulim = Detector tm degre=  Comment
1" 4004000 5338 -3.24 50.14 7400 -23.88 peak
Radiated Emission
LESL ST
s W PR
/ \
f 1
| !
! |
?TI|J l1 FI- Pl
l’\'w\.*
“""h_
Moy |
& s
o, TEPTIR IR T, P S aw‘wnwdu
arn
TIN000 FMZ08  SAE0  FBE0D  FOOB SIS0 I5A208  ZHIas0  ZRe.00 I B0 Wiz
Readmg Comect Measure : Ant=nna Table
Mo. Mk Freg  level Factor ment  Limit  Over Height Diegree
MHz By d2m dBuim dSuvim ] Dietmctor tm degra=  Comment
1 243500 30.74 248 6323 7400 -1D77  peak
2" 24g35DD 1B.1B J24m BOLET MO0 23 AVG
3 2500000 187D J2.65 f2 35 7400 -2185 peak
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| Above 1GHz (1GHz~18GHz) |

Test mode: 11AX20MIMO

Test Channel:1

VERTICAL
Radiated Emission
W00
FLL PE
am
1800 SO0 2080 3080 [T GOSN GOS TS0 $008 3090 13009008
Reading Comect Measure- o Antenna  Table
Mo. M. Freq. Level  Factor ment Limit  Cwer Height Degres
WHZ OBy &Em e dBuim = Detecior n degree  Comment
1" 4824000 5171 -1.64 43.07 7400 -2593 peak
Radiated Emission
1278 dRie
AR
|I |
II |
|
|I I.
| 1y
i~ B
T .?‘,rr r_;; FE
¢
rd
T =
hﬂmhﬁmvh—-qrm\v—p-aﬁrwh—ﬂ“v“w“‘#
n
IR0 08 ZIGASD  ZMEND  ZBA08  ZIRA0  FMCON ZPBA0 240600 ZAI B0 Wiz
Reading Comect Measure . Antenna Table
Mo. Mk Freq  level Factor  ment  Limd  Over Height Degree
MRz dBy d8im dEefim  dBuvim o= Distacior on degres  Comment
1 2310000 1842 3123 47 65 7400 -26835 peak
2 2300000 3BET 31.50 7146 7400 -254 peak
4"  23p00DD 2181 31.50 5340 400 060 AVG
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HORIZONTA
Radiated Emission
W e
FCLC P
20| »
o)
1E00E00 2080 IEN ARl GOR GDRD 7DD SUDSB0M TE00R.00E
Reading Comect Measure- ] Antenna Table
Mo. Mk Freq. Level  Factor ment Limit  Chwer Height Degres
MHZ dBu Em Eiim dBuiim a8 Detector on degree  Comment
1* 4824000 &52E2 -3.64 40.18 7400 -2482 peak
Radiated Emission
1278 dii
P |
|r 1
| |
-|U'L|= I\ﬂ"-;
" ’,Ef e o
.#"l 3 Ay
#
MLMMﬁ-Mmr—JpH-Htuaﬂﬂf
I
IS0 IR ZIGAA0  FMEN0 FRAOD  ZITRA0 IO ZIBEA0  FAUEON AIE0 MHz
Reading Comect  Measure . Antenna  Table
Mo, Mk Freq  Level Factor  ment Limit  Ower Height Degres
MHz LR d8im dBgim  cBuNim = Distctor an degrs=  Comment
1 2310000 1588 3123 4722 400 -2678 peak
2 2380000 3708 31.50 f8.64 7400 536 peak
3" 2360000 206D 31.50 E210 5400 -1BYT AVG
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| Above 1GHz (1GHz~18GHz) |

Test mode:11AX20MIMO Test Channel:6
VERTICAL

Radiated Emission
180.0 B

FCL PE
| il |
e |
1900 800 2080 3000 iz GO0 GOSD TO0R0 EO0SA0M 18008008
Reading Comect Measwe Antenna  Table
Mo. Mk, Freq.  Lewel Factor ment Limit.  Ower Height Degres
MHz dBWY aBim dBuim dBuem @ Detecior on degres  Comment
1" 4374000 5201 -2.56 4345 7400 -2555 pesk
HORIZONTA
Radiated Emission
1000 R
FLL FE
50| x
o
1500 500 2000 N gtz GOS0 GORD 7000 E00S 9050 1E008.008
Reading Comect Measure- = Antenna  Table
Mo. Mk. Freq. Level Factor ment Limit ~ Chwer Height Degres
MHz dBuY dBim A= Byl i = Dedecior om degres  Commert
1" 4874000 5372 -3.56 50.18 7400 -23.34 peak
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| Above 1GHz (1GHz~18GHz) | Test mode: 11AX20MIMO Test Channel:11
VERTICAL
Radiated Emission
FLC e
=0l .
.::WI'J" 2080 3080 Ll GOM  GOSG TOM E00E R0 LE UL
Reading Comect Measwe- Antenna Table
Mo. Mk,  Freq. Level Factor ment Limit ~ Cwer Height Degres
MHE aBuY dBim dauli daBuvim i Detecior om degres  Comment

1% 4024000 5246 -3.33 4013 7400 -2487 peak

Radiated Emission

L
e J"-\L‘-.‘ FOC-FE
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W
F i B
“-\{\dhﬂd—u.‘ﬂh;.&ﬁﬁ!n.-I"F-a-mml-\r..--lr—ﬂ*-l-rhu—-\h-lq_
I
GBI FEROR TN BBRO0 RELO8 F0MAD NGOG 2SS0 2s3RO0 M MK
Readmg Comect Measure ; Antenna Taole
Mo Mk Freq  levsl Factor oment  Limdt  Owver Height Degree
MHz OB d=im dEuIm  dSuvim 42 Detectr an gegres  Comment
1 2453500 3B0E Iz4E 7i45 T400 -255 peak

2" ME3GDD 2083 40 f142 MDD 058 AVG
3 2500000 17.57 32.65 5022 400 -2373 peak
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HORIZONTA
Radiated Emission
1900 fHN
L PE
wl ;
B
1500 §00 2000 a0 Hz BORI GOS0 700 EO00RA0S0 15008008
Reading Comect Measure- e Antenna Tahle
Mo. Mk, Freq.  Lewel  Factor ment Limit ~ Ower Height  Degres
MHz aBuY Eim mEum dBum = Detector om degres  Comment
1" 4024000 5214 -3.33 42.81 T400 -2419 peak
Radiated Emission
1250 duie
Il-ww.t...-nm'.,ll
| |
/ 1
1I
| |
T :'M : : FC PR
\
= =
E‘LWW.MMMMW““#FAW
Ei |
TN MEROR  ZATIEN ABLOD ZEN0R ZSAA0 RN ZRNA0 a0 FH0M Mz
Feadng Comect Measure . Antenna  Table
Mo. Mk, Freq  lewel Factor ment  Limit Over Height Diegree
(] dBuv d8m dBum  oBuim a2 Distecoor on oegres  Comment
1 2483500 3584 3248 68.33 7400 -EE7 peak
2" 24B3500 1237 3248 51.86 0D 214 AVG
3 2500000 15.58 3265 4823 7400 -2577 peak
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| Above 1GHz (1GHz~18GHz) |

Test mode: 11AX40MIMO Test Channel:3

VERTICAL
Radiated Emission
L
FLL PE
50| 3
ao!
1500 500 2000 3080 ™z KOO EOBD 7000 $1088090 1E009. 008
Reading Comect Measure- i Antznna Table
Mo. Mk Freq.  Lewel  Factor ment Limit ~ Chwer Height Degres
MHz OB Eim |uim  dBuvim = Detecior n degres  Comment
1% 4824000 ©52.1B -3.64 43.54 7400 -2548 peak
Radiated Emission
120 i
A A
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]
|
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|
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;im.-n—..-.-w.--l. et - -.-w""r
wn
HIG0M FIZ08 ZIAN FMEDD  IWE0R ZRAN FMI0R  2IAG0 Z40EO00 ETENET TR
Feadmg Comect  Measure : Antenna  Table
Mo, Mk, Freq  level Factor ment  Umt  Over Height Degree
MHz B d=m dBehIm  cSBuvim = Distectar om degres  Comment
1 2310000 1662 3123 47 EB5 7400 -26815 peak
2 2360000 FTET 31.50 G0.56 7400 444 peak
3" 2300000 2162 31.50 B328 MO 072 AVG
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